

*Review***Therapy of Idiopathic Membranous Nephropathy**

Claudio Ponticelli

Istituto Auxologico Italiano, Milano, Italy

Abstract

Whether and how treating idiopathic membranous nephropathy (IMN) is still a matter of debate. While there is general agreement that nonnephrotic patients should be given symptomatic treatment alone, the results of specific therapy addressed to interfere with direct or indirect causes of renal damage are controversial. There is no evidence in favour of therapies based on corticosteroids alone. A few old randomized controlled trials (RCT) reported that alkylating agents, cyclophosphamide and chlorambucil, may increase the probability of remission, but the prolonged use of these agents may cause disquieting adverse effects. RCT showed that a treatment based on alternating corticosteroids and a cytotoxic agent every other month for 6 months may favour remission of the nephrotic syndrome (NS) and may protect renal function in the long-term. More recently, good results have also been reported with synthetic adrenocorticotrophic hormone (ACTH), cyclosporine, tacrolimus, mycophenolate mofetil (MMF), and rituximab. Unfortunately, however, most of the therapeutical attempts with these drugs have not been tested in controlled, randomized trials and the follow-up in these studies was generally short-time. Attempts of modifying the natural course of IMN have also been tried in patients with an established renal insufficiency. A number of patients showed improvement of proteinuria and renal function after treatments based on corticosteroids and cytotoxic drugs. However, in most responders the values of creatinine clearance did not return to normal and little information is available about the long-term follow-up of these patients.

Keywords: membranous nephropathy, glomerulonephritis, immunosuppressive therapy, nephrotic syndrome, corticosteroids, cytotoxic drugs

Introduction

Membranous nephropathy is a renal disease histologically characterized by the uniform thickening of the glomerular capillary wall. This is caused by subepithelial deposits of immune complexes which appear as granular deposits of IgG with immunofluorescence and as electron-dense deposits on electron microscopy. IMN is typically a disease of adults with a peak incidence at between 30 and 50 years of age, although the clinical impression is that the number of elderly patients with IMN is progressively increasing. The disease may have a variable natural course. A number of untreated patients may experience a partial (proteinuria between 0.21 and 2 g per day with normal renal function) or even complete (proteinuria < 0.20 g per day with normal renal function) remission of proteinuria, while other patients maintain proteinuria fluctuating

in a nephrotic - subnephrotic range or may slowly progress to end-stage renal failure. However, it is difficult to assess the percentage of patients with either outcome because most of the available studies reporting the outcome of untreated patients have had too a short follow-up and included both nephrotic and nonnephrotic patients. Furthermore, many patients may show a relapse of NS, so that only a part of those who entered remission will have remained nonnephrotic in the long-term. In a randomized study made in Italy, of untreated patients with MN and NS followed for 10 years only 5% were in complete remission and another 28% were in partial remission, 27% had NS and 40% of either died or entered dialysis [1]. Du Buf-Vereijken et al. [2] analyzed the reports published during the past 25 years by excluding patients with a follow-up of less than 3 years. Overall, nearly half the patients with NS developed renal function deterioration and were probably destined to enter end-stage kidney IMN may also be responsible for extra-renal life-threatening complications. If one includes death as a cause of failure, it appears that more than 65% of untreated nephrotic patients followed for 15 years or more either suffered endstage renal failure or died [3]. Cardiovascular [4] and thrombotic complications [5,6] are the more frequent causes of death in nephrotic patients. Hypoalbuminemia, hyperlipemia, hypercoagulability, hypertension and renal insufficiency strongly correlate to morbidity and mortality in patients with IMN and NS [7].

Treatment*Symptomatic therapy*

The amount of proteinuria may drive the therapy. There is evidence that patients with nonnephrotic proteinuria neither progress to renal failure [1,3, 8-10] nor are likely to develop the harmful consequences of NS. Therefore treatment of these patients is generally based on correction of proteinuria and of hypertension or hyperlipidemia, when present. Independently from the decision about "specific" therapy, patients with NS should also receive a symptomatic treatment. Edema should be treated with dietary salt restriction and low-dose hydrochlorothiazide in mild cases, or with increasing doses of loop diuretics in more severe cases. Angiotensin converting enzyme inhibitors (ACEI) and/or angiotensin receptor blockers (ARB) are usually given both for treating hypertension and for reducing proteinuria. My own clinical impression is that ACEI and ARB may be very effective in patients with mild to moderate proteinuria, but are of little benefit in patients with nephrotic proteinuria. Hydroxy-methylglutaryl coenzyme A reductase inhibitors can be used to manage hypercholesterolemia. Whether nephrotic patients should be anticoagulated is still controversial. However, as decision analyses concluded that the benefits of oral

anticoagulation are superior to the risks [11,12], it seems that prophylactic anticoagulation may be advisable in certain circumstances. The decision needs to take into account the nature of the underlying disease, the severity of the nephrotic syndrome (as assessed by serum albumin concentration), preexisting thrombophilic states, and the overall likelihood of serious bleeding events consequent to oral anticoagulation. The optimal duration of prophylactic anticoagulation is unknown but very likely extends to the duration of the nephrotic state per se [13].

Specific therapy

The first therapeutical attempts in IMN were made with corticosteroids. Retrospective noncontrolled studies provided conflicting conclusions. Three randomized controlled trials also gave controversial results. An American collaborative study [14] randomly assigned 72 patients with IMN and NS to be given alternate-day prednisone (125 mg/48 h for 2 months, with an additional 2-month taper) or symptomatic therapy. During the study there were significantly more remissions in the treated arm but after a mean follow-up of 23 months, there was no significant difference between the two arms. The mean creatinine clearance declined more steeply in the control group. This study has been criticized because the patients assigned to the control group had a worse outcome than usually seen, with 26% of them entering severe renal failure or dying within 23 months. The same protocol was evaluated in a double-blind RCT organized in the United Kingdom [15]. All of the 107 patients enrolled were followed for at least 3 years. No difference was seen between the two arms in the mean levels of proteinuria or serum creatinine. In a Canadian study, 158 patients with or without NS were assigned to receive symptomatic therapy of prednisone at a dosage of 45 mg/m² every other day for 6 months [16]. Again there was no difference in mean proteinuria or creatinine clearance between the two groups. Thus, the current evidence speaks against a benefit of corticosteroids over symptomatic therapy, at least at the doses and for the time of administration used in the available RCT.

Some small-sized RCTs have prospectively evaluated the role of immunosuppressive agents. Donadio *et al.* assigned 22 patients with MN to receive cyclophosphamide or supportive therapy for 1 year [17]. There was a trend toward a greater reduction of proteinuria in treated patients, but the difference was not significant. Clearly the statistical power of the study was very weak and the follow-up was short. Lagrue *et al.* randomized 41 patients to receive chlorambucil, or azathioprine or symptomatic therapy for 1 year [18]. After two years of follow-up, of 16 patients who received chlorambucil, 9 entered complete remission and 4 partial remissions versus 1 patient with partial remission in the azathioprine-treated group, and 2 with complete remissions plus 1 with partial remission in the placebo group. However, a few patients given long-term chlorambucil experienced severe adverse effects including malignancy. Murphy *et al.* [19] randomized 40 patients with moderate proteinuria either to symptomatic therapy alone or to cyclophosphamide for 6 months plus warfarin and dipyridamole for two years. In spite of the weak statistical power of the study treated patients showed a significantly greater reduction of proteinuria and a larger

number of complete or partial remissions when compared to controls.

A different approach consisted in alternating corticosteroids and cytotoxic drugs. A multicenter Italian RCT assigned patients with MN and NS to symptomatic therapy or to a 6-month therapy with 3 months of corticosteroids and 3 months of chlorambucil [1]. Patients assigned to treatment were given an intravenous pulse of methylprednisolone (MPP), 1 g each, for 3 consecutive days, followed by oral prednisone 0.5 mg/kg per day for 27 days, then steroid was stopped and oral chlorambucil was administered at a dose of 0.2 mg/kg per day for 1 month. At the end of the month another cycle of steroids was given, followed by one month with chlorambucil, and again by a third cycle with steroids followed by a month with chlorambucil. Therefore the whole treatment lasted 6 months, 3 with corticosteroids and 3 with chlorambucil. The doses of chlorambucil had to be halved if the number of leukocytes was falling below 5,000/cmm and chlorambucil had to be stopped if leukocytes fell below 3,000/cmm. Patients were followed for 10 years. At the last follow-up, 92% of treated patients versus 60% of untreated patients were alive with kidney function, 61% of treated patients were without NS (40% being in complete remission) versus 33% of untreated controls (5% in complete remission). The same protocol was compared with a regimen based on corticosteroids alone (3 intravenous pulses of methylprednisolone at months 1, 3 and 5, plus oral prednisone 0.5 mg/kg on alternate days for 6 months). The probability of reaching complete or partial remission was significantly higher at 1, 2 and 3 years for patients given the combined treatment. At 4 years, 62% of patients given the combined treatment and 42% of patients given steroid alone were without NS, but due to the smaller number of patients at risk the difference was not significant [20]. In a third RCT, patients with MN and NS were allocated to methylprednisolone and chlorambucil, or to the same schedule but with cyclophosphamide 2.5 mg/kg per day, instead of chlorambucil. No significant differences were found in the probability of remission of NS or in the slope of the reciprocal of serum creatinine. However, side effects tended to be more frequent in the chlorambucil arm [21]. Taking together the results of these 3 RCT conducted on a population of Italian patients with biopsy-proven MN and NS, selected with the same inclusion and exclusion criteria, out of 174 patients treated with steroids alternated with a cytotoxic agent 83% reached a complete or partial remission as a first event and 75% were still in complete or partial remission after a mean follow-up of 54 months. The actuarial probability of renal survival at 10 years was 93%, and graft survival censored by death was 98%. However, about 9% of patients had to interrupt treatment because of adverse effects [22]. Recently a RCT compared the effect of a 6-month course of alternating prednisolone and cyclophosphamide with supportive treatment in adults with nephrotic syndrome caused by IMN. Patients were followed up for 10 years. Of the 47 patients who received the experimental protocol, 34 (72%) achieved remission compared with 16 of 46 (35%) in the control group. The 10-year dialysis-free survival was 89% in the experimental group and 65% in the control group, the likelihood of survival without death, dialysis, and doubling of serum creatinine were 79% and 44% respectively, all these differences being statistically significant. The incidence of

infections was similar in the two groups [23]. A main concern with the use of cytotoxic agents is the possible development of malignancy. The problem is made complicated by the fact that patients with IMN have an increased risk of developing cancer. About 10% of patients with MN have malignancy at the time of renal biopsy or within a year thereafter with a standardized incidence ratio 9.8 in men 12.3 in women compared to general population [24]. Moreover, in a Norwegian study the annual incidence of cancer in patients with a MN was 24/1000/pts/year significantly higher than that observed in the general population [25]. In our own cumulative experience the incidence of malignancy was 4.5/1000 pts/year similar to that expected in a general Caucasian population [21]. In patients older than 65 years, noncontrolled studies reported that a 6-month treatment with corticosteroids alternated with a cytotoxic agent obtained a rate of response similar to that observed in younger adults [26, 27]. However, adverse effects were more frequent and severe in elderly patients. Therefore, in older patients it is recommended to halve the doses of MPP and of the cytotoxic agent in order to reduce morbidity.

A pilot study reported that synthetic adrenocorticotrophic hormone (ACTH) given for 1 year resulted in complete remission of proteinuria in 7 of 8 patients with MN [28]. On the basis of these promising results, we organized a small RCT comparing the 6-month regimen based on steroids and a cytotoxic agent alternated every other month versus parenteral treatment with synthetic ACTH given at a dosage of 1 mg twice a week for 1 year [29]. In the first group, 15 of 16 patients entered complete or partial remission versus 14 of 16 in the second group. Median proteinuria decreased from 5.1 g/day to 2.1 g/day in the first group and from 6.0 g/day to 0.3 g/day in the second group. Although no adverse effects were seen in this trial, caution with such a therapy should be used in elderly patients and in those previously treated with corticosteroids. A number of noncontrolled studies have reported a good antiproteinuric effect of cyclosporine. Taken together, the available data show that cyclosporine may be effective in favoring the remission of NS in 50%-60% of patients [30]. The addition of small doses of prednisone may favour remission. Remission often occurs within 3-4 months, but in a German study, the median time for response was 7 months [31]. Cattran *et al.* [32] conducted a RCT in 51 patients with IMN and NS who were randomized to receive 6 months of cyclosporine treatment plus low-dose prednisone or to placebo plus prednisone. All patients were followed for one year after the 6 months. Seventy-five percent of the treatment group versus 22% of the control group had a partial or complete remission of proteinuria by 6 months. Relapses occurred in 43% of the cyclosporine remission group and 40% of the placebo group by one year after treatment interruption. Renal insufficiency, defined as doubling of baseline creatinine, was seen in 2 patients in each group. Alexopoulos *et al.* [33] evaluated the efficacy of a 12-month treatment with low-dose cyclosporine alone or combined with corticosteroids. Patients who responded with complete or partial remission were placed on long-term treatment with lower doses of cyclosporine and prednisolone or cyclosporine alone. After 12 months of treatment, 26 out of 31 patients in the combination group and 17 of 20 patients in the monotherapy group had complete or partial remission. Renal function was

unchanged in the two groups. During long-term treatment, relapses were more frequent in the monotherapy group and were usually associated with blood levels of cyclosporine <100 ng/mL. Goumenos *et al.* [34] administered cyclosporine, 3 mg/kg per day, and prednisone, 0.5 mg/kg per day, to 16 patients with IMN. Eight patients entered complete remission and 6 partial remissions after a mean of 5 months. However, at control renal biopsy, glomerular sclerosis, interstitial fibrosis and vascular hyalinosis had deteriorated. Thus, therapy with cyclosporine may lead to remission of NS in a consistent group of patients with MN. The addition of prednisone may increase the probability of remission, but relapses are frequent when cyclosporine is stopped or even reduced, and control renal biopsies often show progression of the disease in spite of reduction of proteinuria. Unfortunately, there are not studies clarifying the impact of cyclosporine on renal function in the long-term.

Anecdotal cases of success with tacrolimus have been reported. Praga *et al.* [35] conducted a prospective randomized trial. Twenty-five patients received tacrolimus (0.05 mg/kg/day) over 12 months with a 6-month taper, whereas 23 controls received symptomatic therapy alone. The probability of remission in the treatment group was 82%, and 94% after 12, and 18 months but only 24%, and 35%, respectively in the control group. Six patients in the control group and only one in the treatment group had a 50% increase in their serum creatinine. However NS reappeared in almost half of the patients who were in remission by the 18th month after tacrolimus withdrawal.

Mycophenolate mofetil has also been used. Two non-controlled studies [36,37] reported a significant decrease in proteinuria and serum cholesterol levels after a treatment with MMF that ranged from 6 to 18 months. Side effects of MMF were infrequent and generally mild. However the doses of MMF were variable (from 0.5 to 2 g per day) and the follow-ups short. Branten *et al.* [38] retrospectively compared 32 patients with MN who were given MMF at a dose of 2 g per day for one year with 32 historic controls treated with cyclophosphamide. Both groups also received intermittent MPP and alternate-day prednisone. Median follow-up was 23 months. Proteinuria values at baseline and after 12 months were 8.40 and 1.41 g/day in the MMF group versus 9.19 and 1.13 g/day in the cyclophosphamide group respectively. Cumulative incidences of remission of proteinuria at 12 months were 66% in the MMF group versus 72% in the cyclophosphamide group. Five patients (16%) in the MMF group versus none in the cyclophosphamide group had disease that did not respond to therapy. Twelve patients (38%) experienced a relapse in the MMF group compared with 4 (13%) in the cyclophosphamide group. Side effects occurred in 24 patients (75%) in the MMF group and 22 patients (69%) in the cyclophosphamide group.

Rituximab, a chimeric monoclonal antibody directed against the non-glycosylated phosphoprotein CD20 which is expressed on the surface of mature B cells, was administered to 14 MN patients with persistent nephrotic proteinuria at a dosage of 375 mg/m² weekly for 4 weeks. Proteinuria decreased from a mean 9.1 to 4.6 g/day in 8 patients with mild tubulointerstitial lesions but did not change in 6 patients with more severe histological lesions. No major drug-related events or major changes in laboratory parameters were observed [39]. In another study, 15 patients received rituximab 1 g on days 1 and 15. At 6

months, patients with persisting proteinuria >3 g/day received a second course of rituximab. Mean proteinuria decreased from 13.0 to 5.5 g/day at 12 months. Complete remission was observed in only 3 patients, 5 patients did not respond at all. Two patients with declining renal function entered end-stage renal failure within one year, one patient died from lung cancer [40].

The above-quoted trials have been performed in patients with normal or subnormal renal function. In patients with deteriorating renal function a number of investigators reported satisfying results also. The best results have been obtained with a 6-month treatment based on corticosteroids alternated with chlorambucil [41-44] or with 1-year treatment based on the association of cyclophosphamide with corticosteroids [2,38, 45,46]. A complete or partial remission of NS could be seen in more than 60% of patients and a similar percentage of patients showed an improvement of renal function. On the basis of these good results, a number of nephrologists prefer to start an immunosuppressive treatment only when there is a deterioration of renal function, in order to spare the potential toxicity of immunosuppression to patients with stable renal function. However, it should be pointed out that in most cases serum creatinine did not return to normal values in the available studies. Moreover limitations of the studies in patients with renal insufficiency are the lack of RCT, the short-term follow-ups, and the insufficient information on renal histology. Of concern, many patients experienced severe side effects, mainly bone marrow toxicity and infection. To reduce the risk of iatrogenic toxicity we recommended that the doses of MPP and cytotoxic agents should be halved in patients with renal insufficiency [47]. Actually, such an adjustment of therapy proved to minimize the incidence and severity of side effects while keeping efficacy in a study [42]. Although a small RCT showed that cyclosporine could improve proteinuria and slow the decline of creatinine clearance in MN patients with renal insufficiency [48] the use of cyclosporine in patients with renal insufficiency should be cautious, being a damaged kidney more vulnerable to the nephrotoxic effects of cyclosporine [49].

Conflict of interest statement. Consultant Novartis Pharma Italy.

References

- Ponticelli C, Zucchelli P, Passerini P, Cesana B, Locatelli F, Pasquali S, Sasdelli M, Redaelli B, Grassi C, Pozzi C, Bizzari D, Banfi G. A 10-year follow-up of a randomized study with methylprednisolone and chlorambucil in membranous nephropathy. *Kidney Int.* 1995; 48: 1600-4.
- Du Buf-Vereijken PW, Branten AJ, Wetzels JF. Idiopathic membranous nephropathy: outline and rationale of a treatment strategy. *Am J Kidney Dis.* 2005; 46: 1012-29.
- Burnstein DM, Korbet SM, Schwartz MM. Membranous glomerulonephritis and malignancy. *Am J Kidney Dis.* 1993; 1: 5-10.
- Ordonez JD, Hiatt RA, Killebrew EJ, Fireman BH. The increased risk of coronary heart disease associated with nephrotic syndrome. *Kidney Int.* 1993; 44: 638-42.
- Bellomo R, Atkins RC. Membranous nephropathy and thromboembolism: is prophylactic anticoagulation warranted? *Nephron.* 1989; 63: 249-54.
- O'Callaghan CA, Hicks J, Doll H, Sacks SH, Cameron JS. Characteristics and outcome of membranous nephropathy in older patients. *Int Urol Nephrol.* 2002; 33: 157-65.
- Ponticelli C. Membranous nephropathy. *J Nephrol.* 2007; 20:268-87.
- Noel LH, Zanetti M, Droz D, Barbanel C. Long-term prognosis of idiopathic membranous glomerulonephritis: study of 116 untreated patients. *Am J Med.* 1978; 66: 82-90.
- Kida H, Asamoto T, Yokoyama H, Tomosugi N, Hattori N. Long-term prognosis of membranous nephropathy. *Clin Nephrol.* 1986; 25: 64-9.
- Davison AM, Cameron JS, Kerr DN, Ogg CS, Wilkinson RW. The natural history of renal function in untreated idiopathic membranous glomerulonephritis in adults. *Clin Nephrol.* 1984; 2: 61-7
- Bellomo R, Atkins RC. Membranous nephropathy and thromboembolism: is prophylactic anticoagulation warranted? *Nephron.* 1989; 63: 249-54.
- Sarasin F, Schifferli J. Prophylactic anticoagulation in nephrotic patients with idiopathic membranous nephropathy. *Kidney Int.* 1994; 45: 578-85.
- Glasscock RJ. Prophylactic anticoagulation in nephrotic syndrome: a clinical conundrum. *J Am Soc Nephrol.* 2007; 18: 2221-5.
- Collaborative study of the adult idiopathic nephritic syndrome: a controlled study of short-term prednisone treatment in adults with membranous nephropathy. *N Engl J Med.* 1979; 301: 1301-6.
- Cameron JS, Healy MJ, Adu D. The Medical Research Council Trial of short-term high-dose alternate day prednisone in idiopathic membranous nephropathy with nephritic syndrome in adults. *Q J Med.* 1990; 274: 133-56.
- Cattran DC, Delmore T, Roscoe J, Cole E, Cardella C, Charron R, Ritchie S. A randomized controlled trial of prednisone in patients with idiopathic membranous nephropathy. *N Engl J Med.* 1989; 320: 210-5.
- Donadio JV Jr, Torres VE, Velosa JA, Wagoner RD, Holley KE, Okamura M, Ilstrup DM, Chu CP. Idiopathic membranous nephropathy: the natural history of untreated patients. *Kidney Int.* 1988; 33: 708-15.
- Laguerre G, Bernard D, Bariéty J, Druet P, Guenel J. Traitement par le chlorambucil et l'azathioprine dans les glomerulonephrites primitives: resultats d'une etude controlée. *J Urol Nephrol.* 1975; 81: 655-72.
- Murphy BF, McDonald I, Fairley KF, Kincaid-Smith P. Randomized controlled trial of cyclophosphamide, warfarin and dipyridamole in idiopathic membranous glomerulonephritis. *Clin Nephrol.* 1992; 37: 229-34.
- Ponticelli C, Zucchelli P, Passerini P, Cagnoli L, Cesana B, Pozzi C, Pasquali S, Imbasciati E, Grassi C, Redaelli B, Sasdelli M. A randomized trial of methylprednisolone and chlorambucil in idiopathic membranous nephropathy. *N Engl J Med.* 1989; 320: 8-13.
- Ponticelli C, Altieri P, Scolari F, Passerini P, Roccatello D, Cesana B, Melis P, Valzorio B, Sasdelli M, Pasquali S, Pozzi C, Piccoli G, Lupo A, Segagni S, Antonucci F, Dugo M, Minari M, Scalia A, Pedrini L, Pisano G, Grassi C, Farina M, Bellazzi R. A randomized study comparing methylprednisolone plus

- chlorambucil versus methylprednisolone plus cyclophosphamide in idiopathic membranous nephropathy. *J Am Soc Nephrol*. 1998; 9: 444-50.
22. Passerini P, Ponticelli C. Corticosteroids, cyclophosphamide, and chlorambucil therapy of membranous nephropathy. *Semin Nephrol*. 2003; 23: 355-61.
 23. Jha V, Ganguli A, Saha TK, Kohli HS, Sud K, Gupta KL, Joshi K, Sakhuja V. A randomized, controlled trial of steroids and cyclophosphamide in adults with nephrotic syndrome caused by idiopathic membranous nephropathy. *Am Soc Nephrol*. 2007; 18: 1899-904.
 24. Lefaucheur C, Stengel B, Nochy D, Martel P, Hill GS, Jacquot C, Rossert J. Membranous nephropathy and cancer: epidemiologic evidence and determinants of high-risk cancer association. *Kidney Int*. 2006; 70: 1510-7.
 25. Bjornekleit R, Vikse BE, Svarstad E, Aasarod K, Bostad L, Langmark F, Iversen BM. Long-term risk of cancer in membranous nephropathy patients. *Am J Kidney Dis*. 2007; 50: 396-403.
 26. Passerini P, Como G, Vigano E, Melis P, Pozzi C, Altieri P, Ponticelli C. Idiopathic membranous nephropathy in the elderly. *Nephrol Dial Transplant*. 1993; 8: 1321-5.
 27. Rollino C, Basolo B, Roccatello D, Vallero A, Funaro L, Piccoli G. Outcome of membranous glomerulonephritis in the elderly. *Contrib Nephrol*. 1993; 105: 71-4.
 28. Berg AL, Arnadottir M. ACTH-induced improvement in the nephrotic syndrome in patients with a variety of diagnoses. *Nephrol Dial Transplant*. 2004; 19: 1305-7.
 29. Ponticelli C, Passerini P, Salvadori M, Manno C, Viola BF, Pasquali S, Mandolfo S, Messa P. A randomized pilot trial comparing methylprednisolone plus a cytotoxic agent versus synthetic adrenocorticotropic hormone in idiopathic membranous nephropathy. *Am J Kidney Dis*. 2006; 47: 233-40.
 30. Ponticelli C, Villa M. Does cyclosporine have a role in the treatment of membranous nephropathy? *Nephrol Dial Transplant*. 1999; 14: 23-5.
 31. Fritsche L, Budde K, Farber L, Charisse G, Kunz R, Gaedeke J, Neumayer HH. Treatment of membranous glomerulopathy with cyclosporin A: how much patience is required? *Nephrol Dial Transplant*. 1999; 14: 1036-8.
 32. Cattran DC, Appel GB, Hebert LA, Hunsicker LG, Pohl MA, Hoy WE, Maxwell DR, Kunis CL; North America Nephrotic Syndrome Study Group. Cyclosporine in patients with steroid-resistant membranous nephropathy: a randomized trial. *Kidney Int*. 2001; 59: 1484-90.
 33. Alexopoulos E, Papagianni A, Tsamelashvili M, Leontsini M, Memmos D. Induction and long-term treatment with cyclosporine in membranous nephropathy with the nephritic syndrome. *Nephrol Dial Transplant*. 2006; 21: 3127-32.
 34. Goumenos DS, Kalliakmani P, Tsakas S, Sotsiou F, Vlachojannis JG. The remission of nephrotic syndrome with cyclosporin treatment does not attenuate the progression of idiopathic membranous nephropathy. *Clin Nephrol*. 2004; 61: 17-24.
 35. Ambavalanan S, Fauvel JP, Sibley RK, Myers BD. Mechanism of the antiproteinuric effect of cyclosporine in membranous nephropathy. *J Am Soc Nephrol*. 1996; 7: 290-8.
 36. Miller G, Zimmerman R 3rd, Radhakrishnan J, Appel G. Use of mycophenolate mofetil in resistant membranous nephropathy. *Am J Kidney Dis*. 2000; 36: 250-6.
 37. Choi J, Eustace JA, Gimenez LF, Atta MG, Scheel PJ, Sothinathan R, Briggs WA. Mycophenolate mofetil treatment for primary glomerular diseases. *Kidney Int*. 2002; 61: 1098-114.
 38. Branten AJ, du Buf-Vereijken PW, Vervloet M, Wetzels JF. Mycophenolate mofetil in idiopathic membranous nephropathy: a clinical trial with comparison to a historic control group treated with cyclophosphamide. *Am J Kidney Dis*. 2007; 50: 248-56.
 39. Ruggenenti P, Chiurciu C, Abbate M, Perna A, Travedi P, Bontempelli M, Remuzzi G. Rituximab for idiopathic membranous nephropathy: who can benefit? *Clin J Am Soc Nephrol*. 2006; 1: 738-48.
 40. Fervenza FC, Herzenberg AM, Erickson SB, Dillon JJ, Cosio F, Leung N, Cohen IM, Wochos DN, Haudelevich M, Berstralh E, Cattran DC. Variation in response to rituximab in the treatment of idiopathic membranous nephropathy [IMN]: preliminary results at 1 year. *J Am Soc Nephrol*. 2006; 17: 570A.
 41. Mathieson PW, Turner AN, Maimment CG, Evans DJ, Rees AJ. Prednisolone and chlorambucil treatment in idiopathic membranous nephropathy with deteriorating renal function. *Lancet*. 1988; 2: 869-72.
 42. Brunkhorst R, Wrenger E, Koch KM. Low-dose prednisolone/ chlorambucil therapy in patients with severe membranous glomerulonephritis. *Clin Invest*. 1994; 72: 277-80.
 43. Reichert CJ, Koene KA, Wetzels JF, Huysmans FT, Assman K. Preserving renal function in patients with membranous nephropathy: daily oral chlorambucil compared with intermittent monthly pulses of cyclophosphamide. *Ann Intern Med*. 1994; 121: 328-33.
 44. Torres A, Dominguez-Gil B, Carreno A, Hernandez E, Morales E, Segura J, Gonzalez E, Praga M. Conservative versus immunosuppressive treatment of patients with idiopathic membranous nephropathy. *Kidney Int*. 2002; 61: 219-27.
 45. Bruns FJ, Adler S, Fraley DS, Segel DP. Sustained remission of membranous glomerulonephritis after cyclophosphamide and prednisone. *Ann Intern Med*. 1991; 114: 725-30.
 46. Jindal K, West M, Bear R, Goldstein M. Long-term benefits of therapy with cyclophosphamide and prednisone in patients with membranous glomerulonephritis and impaired renal function. *Am J Kidney Dis*. 1992; 14: 61-7.
 47. Ponticelli C. Prognosis and treatment of membranous nephropathy. *Kidney Int*. 1986; 29: 927-40.
 48. Cattran DC, Greenwood C, Ritchie S, Bernstein K, Churchill DN, Clark WF, Morin PA, Lavoie S. A controlled trial of cyclosporine in patients with progressive membranous nephropathy. Canadian Glomerulonephritis Study Group. *Kidney Int*. 1995; 47: 1130-5.
 49. Feutren G, Mihatsch MJ. Risk factors for cyclosporine-induced nephropathy in patients with autoimmune diseases. International Kidney Biopsy Registry of Cyclosporine in Autoimmune Diseases. *N Engl J Med*. 1992; 326: 1654-60.